{\ LOMB AR D IN&ioup: rocs.supErrocs

A KOHLER. COMPANEngine: LDW 903 Drawing: F

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
2 730.313 fiX.screw 6
3 4750.014 delivery pipe seal 1
4 3240.164 nut M 8 2
5 7555.029 washer diam. 8 2
6 ©780.049 intake stud M 8 X 20 (36) 2
7 6585.097 feed pump 1
8 1200.087 O ring 3150 1
9 «———- » push rod (4200-> R.P.M.) unified with std type 0
9 V200.721 drive rod 1

10 1200.286 seal ring 9,25X1,78 0
11 3240.164 nut M 8 6
12 6780.135 stud 6
13 7555.029 washer diam. 8 6
14 1410.112 tapped 3
15 «————- » screw 0
16 680.037 bleeding valve 3
17 5801.274 delivery valve spring 3
18 9672.107 delivery valve 3
19 «————-— » seal ring 0
20 6578.211 injection plunger 3
21 &————- » locking nut 0
23 5755.113 tappet spring 3
24 &————- » push rod - see Pos. F 25 0
25 6590.285 nozzle-injection pump 3
26 &————— » body 0
27 8335.142 adj.spacer 2,00 3
27 8335.143 adj.spacer 1,90 3
27 8335.144 adj.spacer 1,80 3
27 8335.145 adj.spacer 1,70 3
27 8335.146 adj.spacer 1,60 3
27 8335.147 adj.spacer 1,50 3
27 8335.148 adj.spacer 1,40 3
27 8335.149 adj.spacer 1,30 3
27 8335.150 adj.spacer 1,20 3
27 8335.151 adj.spacer 1,10 3
27 8335.152 adj.spacer 1,00 3
28 &————— » pressure spring - no longer avail. 0
29 1420.048 drive rod 3
30 8527.220 spacer 3
31 «————- » filler - no longer available 0
32 4760.015 valve gasket 3
33 «————- » filler 0
35 1200.277 seal ring 20,35X1,78 3
36 5375.017 governor sleeve 3
37 9730.206 screw TCEI M 4 X 12 12
38 6410.096 lower ret. 3
39 «————- » circlip diam. 19 - see Pos. F 25 0
40 5989.007 spark arrestor 3
41 1200.213 O ring 26,70X1,78 3
42 «————-— » locking nut 0
43 $531.436 nozzle 3
44 1901.030 union bolt M 10 2
45 4670.059 copper gasket diam.10 2

printed by LOMBARDINI: 23.09.2014 -

1




Group: FOCS-SUPERFOCS
Engine: LDW 903 Drawing: F

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
47 1901.030 union bolt M 10 1
48 1570.045 filler cap M 14 1
49 B8587.119 electro-valve 1
49 8587.135 electro-valve 24V 1
51 B730.073 FUEL FILTER 1
51b 3730.103 FUEL FILTER 1
52 4670.059 copper gasket diam.10 2
53 4670.061 copper gasket diam.14 2
54 9375.857 del.pipe mm 680 1
54 375.859 del.pipe mm 1000 1
54 9375.868 del.pipe mm 500 1
55 9375.673 fuel pipe (mm 416) 1
55 375.853 fuel pipe mm 1000 1
56 2175.256 fuel filter cartridge 1
57 4670.082 copper gasket diam.14 X 1 3
58 «————- » lockpin 0
60 4670.061 copper gasket diam.14 2
61 1901.032 union bolt M 14 1
62 1200.287 O ring 25,12X1,78 3
63 4760.038 gasket 3
64 9375.995 delivery pipe 1
66 1780.004 bolt M 10 X 1,5 X 22 2
67 7625.019 washer diam.10 2
68 7645.006 washer diam. 8 2
69 8545.675 filter support 1
70 9730.026 screw M 8 X 20 2
71 7270.138 banjo union diam.10 1
73 8730.128 FUEL FILTER 1
74 2175.046 fuel filter cartridge 1
75 B730.126 FUEL FILTER 1
76 3730.093 FUEL FILTER witht water bleeding 1
78 2175.143 fuel filter cartridge with water bleeding 1
79 B730.173 FUEL FILTER witht water separator 1
80 2175.042 fuel filter cartridge 1
81 3616.082 fuel tank strap 2
82 9600.057 rubber spacer 4
83 9043.025 fuel tank cap 1
84 9761.001 screw M 4 X 0,7 X 12 6
85 5055.023 plate 1
86 4776.040 gasket 1
87 9730.139 screw M 6 X 60 2
88 1557.019 drilled block 2
89 1557.020 threaded block 2
90 8042.024 fuel tank saddle 1
91 8636.001 vibration-damping 4
92 6370.515 tank plate 1
93 8315.016 rubber shim 1
94 8103.021 fuel tank 15 liters 1
95 4906.008 fuel gauge (mm 193) 15/29 1t 1
96 9043.092 fuel tank cap 1
97 8866.067 support 2
98 4701.029 rubber shim 4
99 9245.076 stay bolt 2

printed by LOMBARDINI: 23.09.2014 - 2




Group: FOCS-SUPERFOCS
Engine: LDW 903 Drawing: F

FUEL SYSTEM

POS. |CODE DESCRIPTION Qty
100 8635.059 vibration-damping 4
101 8103.308 FUEL TANK (29 liters) 1
102 8866.066 support 2
103 4701.030 rubber shim 4
104 9372.023 fuel hose mm 2000 1
118b 9$375.959 bleeding pipe mm 530 1
118c 9375.266 bleeding pipe (mm 1000) 1
119 2185.878 el.valve connctection wire 1
120 «————-— » transparent cap 0
134 3630.050 clamp dia 9-11 1
134a 3630.217 clamp dia 11,5-13,5 1
139 9680.049 no retur fuel-valve 1
140 4670.061 copper gasket diam.14 2
141 2471.006 collar 1

printed by LOMBARDINI: 23.09.2014 -

3




Additional Info - Engine: LDW 903 Drawing: F

FUEL SYSTEM

Pos. Old part Serv.Lett. Notes S.No/Date

P2 9730.238| 330058 |- 3522215

F 3 4750.012 330054 |- 3485027
4750.013| 330061 |- 3717621
‘ET'?‘7‘%Eééf66§1§36636“1“"“"“7 - 3493016 |
'F 9 7200.180!320108 - 4908659 |
'F 6‘*‘?§bdfiifT§3BBBé‘Tl 77777777777777 4W§4§§bi€7
7200.168' 320108 '- 4908659
F 10 1200.052| 330037 |- 3311884 |
1200.276, 330061 - 3717621
F 11 3z03.009]TTOI2I - 5463744 |
| F 15 9865.213| 330061 |- fitted until shown engine s.no (3717620 |
4571647‘§Eédf6éf+§36626 - 3404358 |
9680.03g+§30061 - 3717621
| F 18  9672.066! 330016 - 3158224 |
9672.083#}3003?4#; 3311884
| F 19 1201.086 330016 - fitted until shown engine s.no 3158223 |
F 20 6578.176 330016 |- T 3158224 |
6578.203, 330046 - 3404358
6578.20%L§3005§4J; 4j§50745o
| F 21  4130.086,330061 - fitted until shown engine s.no 3717620 |
‘f*2§‘*‘§§bdfié§%§36616 - fitted until shown engine s.no 3158224 |
8900.384#»3300614‘: fitted until shown engine s.no 3717620
| F 24 7215.0941330016 |- 3158224 |
' F 25  6590.202] 330016 |- 13158224 |
6590.231 ' 330018 - 3181705

6590.236‘330037 ‘— ‘3311884

6590.260 ' 330046 3404358
6590.262‘330055 - ‘3507450
6590.272 330061 - old type superseded by 4896.375 3717621
F 26 2871.068| 330016 |- fitted until shown enmgime s.no 3158224 |
2871.110, 330046 - fitted until shown engine s.no 3404358
2871.126‘ 330061 ‘— fitted until shown engine s.no ‘3717620
| F 33 1301.243,330016 |- fitted until shown engine s.no 3158223 |
45732474§Z%ff56§%§36616 - fitted until shown engine s.no 3158223 |
4573347‘1566764§1§366§j:1}‘ASi&AEyﬁéfsﬁﬁéfééaéagb§gié66725%4'447 -~ |3311884 |
| F 42 4130.097 330037 '- 3311884 |

4130.112| 330061 |- 3717620

| F 43  6531.293 330055 - 3507450 |
'F 51b | 320117 |Pos. 51b-56 - 5002295 |
| F 54  9375.676,330054 - 3485027 |
| F 56  2175.045]| 320123 |- 5390541 |
'F 58 | 330016 |- starting from shown engine s.no  [3158224 |
8461.0961 330061 ‘— fitted until shown engine s.no 3717620
'F 59 445366164T1‘4§£55Ei557f555‘Eﬁéwﬁgéﬁgihégélﬁgf - |3158224 |
8430.093"' 330061 '- fitted until shown engine s.no 3717620
'F 62 | 330061 |- starting from shown engine s.no 3717621 |
'F 63 330061 ,- starting from shown engine s.no 3717621 |
F 64 9375.632] 330054 - T 3485027 |
9375.849, 330058 |- 3522215
9375.874 | 330061 ‘— 3717621
9375.965, ITO001 |- substitution
75 37300721 1rot03 Tres. om0 - T — — — — — 5531239 ]

F 96  9043.015| D088 | \

printed by LOMBARDINI: 23.09.2014 - 4



Additional Info - Engine: LDW 903 Drawing: F

FUEL SYSTEM

Pos. Old part Serv.Lett. Notes S.No/Date
T T Tasaman

| F101  8103.031, D088  |Pos. 84-85-86-96-101 - 4347531 |

Fiee o faoni - — — — 5602255 |

printed by LOMBARDINI: 23.09.2014 - 5



Y107°60°€T [INIQIVIINOT £q payutid

“ 6l 218G &—ILT

Wg@@ﬂ{w, oz

801 0L L0
~EBY

Asey fony o

oI03eqIs (2 ﬂyn,\m .

egll f\cm eoc|

-

6Lk SL eles
> 8y
6 d g

/
\ L

Aues fony o} \\m
olojeqaes e ==

o8LL 05 9¢l

jue) [any woly
olojeqes [ep

3jue) [an} 0} I
olojequas e =

 T01/2097205 ATV 0017506 MTT P

S004¥3dNs
q8il velL eyel S704

A :Sumelq €06 QT Pudug



